
Package leaflet: Information for the user 

 

Solutio Viridis Nitentis Spirituosa, 1% skin 

solution  

Brilliant green 10 mg/ml skin solution 

Viride nitens 

 
Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible 

side effects not listed in this leaflet. See section 4. 
- You must talk to a doctor if you do not feel better or if you feel worse after 5–7 days. 

 

What is in this leaflet 
1. What Solutio Viridis Nitentis Spirituosa 1% skin solution (hereinafter brilliant green) is and what it 

is used for 

2. What you need to know before you use brilliant green 

3. How to use brilliant green 

4. Possible side effects 

5. How to store brilliant green 

6. Contents of the pack and other information 

 

1. What brilliant green is and what it is used for 
 

Brilliant green has antiseptic properties. It is used to disinfect skin. 
You must talk to a doctor if you do not feel better or if you feel worse after 5–7 days. 

2. What you need to know before you use brilliant green 

Do not use brilliant green 
− if you are allergic to the active substance or any of the other ingredients of this medicine (listed in 

section 6); 

− if you have eczema; 

− if you are concomitantly using other external medicines or cosmetics. 

 

Warnings and precautions 
Prevent the preparation from coming into contact with the eyes, mouth and mucous membranes. In the 

case of contact with eyes, rinse thoroughly with water. 

It is not recommended in the case of a major bleeding. 

Serum, pus and other proteins may decrease the effect of brilliant green. 

It may stain the clothes. 
If allergic reactions occur, talk to your doctor immediately. 

Brilliant green contains ethyl alcohol. 

 

Other medicines and brilliant green 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

Brilliant green is not compatible with anionic, oxidising, reducing substances and bentonite, which is 

why the use of brilliant green with other external medicines or cosmetics is not recommended. 

 

Brilliant green with food and drink 



Food and drink do not influence the effect of the brilliant green solution. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, 

ask your doctor or pharmacist for advice before taking this medicine. 

It may be used during pregnancy and breast-feeding. There are no data on the effect on fertility. 

 

Driving and using machines: 
Brilliant green has no effect on the ability to drive or use machines. 

 

Brilliant green contains 
Brilliant green contains 96% ethanol. 

 

3. How to use brilliant green 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

The recommended dose is individual, according to need. 

This medicine is used externally in the case of grazes, abrasions and other light skin wounds. 
Dampen the applicator with the brilliant green solution and apply on the skin wound or open wound 

edges. If you feel that the effect of brilliant green is too strong or too weak, talk to your doctor or 

pharmacist. 

 

Use in children and adolescents 
No restrictions. 

 

If you use more brilliant green than you should: 
In the case of localised use of brilliant green, overdose is unlikely. 

If an allergic rash occurs, discontinue treatment. 

In the case of ingestion, talk to your doctor immediately. 

 

If you forget to use brilliant green: 
Apply the next dose as soon as you remember and then carry on as before. 

 

If you stop using brilliant green 
If you have any further questions on the use of this product, ask your doctor, pharmacist or nurse. 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

An allergic reaction may occur in the case of eczema. In rare cases, it may cause skin necrosis. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects you can help provide more information on the safety of this medicine. 
 

5. How to store brilliant green 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 25 ºC. 

Do not use this medicine after the expiry date which is stated on the label and carton. The expiry date 

refers to the last day of that month. 



Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

6. Contents of the pack and other information 

What Solutio Viridis Nitentis Spirituosa contains: 
− The active substance is brilliant green – viride nitens (1 ml of skin solution contains 10 mg of 

brilliant green) 
− The other ingredients are 96% ethanol and purified water. 

 

What Solutio Viridis Nitentis Spirituosa looks like and contents of the pack  
Transparent, bright green solution that smells like alcohol. 
10 ml of solution in an amber glass bottle with a polyethylene dropper and a plastic safety cover. 

Every glass bottle is labelled and packaged in a cardboard carton with the package leaflet. 

 

Marketing Authorisation Holder and Manufacturer 

JSC “Riga Pharmaceutical Plant”, Duntes 16/22, Riga, LV-1005, Latvia. 

Telephone +371 67355550, +371 67355551 

Fax +371 67355551 
E-mail inara@rff.lv 
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